

TEST REPORT

Name of Sample	MVG1336 - MVG1343	Shape of Sample	70x140mm & 140x160mm
Range	Cottage & Hexa Cottage		
Dry-pressed ceramic tiles with water absorption $Bla \leq 0,5\%$ for interior and exterior floors and walls.			

Test Description	Standard	Test Value
Dimensional Features	UNE-EN-ISO 10545-2: 1998	70mm \pm 0,6% x 140mm \pm 0,6% 140mm \pm 0,6% x 160mm \pm 0,6%
Water Absorption	UNE-EN-ISO 10545-3: 1997	$E_b \leq 0,5\%$
Modulus of Rupture & Breaking Strength	UNE-EN-ISO 10545-4: 2012	Minimum 35 N/mm ² Individual Minimum 32 N/mm ²
Abrasive Resistance	UNE-EN-ISO 10545-7: 1999	2-4 According to Model
Crazing Resistance	UNE-EN-ISO 10545-11: 1997	Pass
Frost Resistance	UNE-EN-ISO 10545-11: 1997	Pass
Household Products Resistance	UNE-EN-ISO 10545-13: 1998	GA
Chemical Resistance	UNE-EN-ISO 10545-13: 1998	GHA
Stain Resistance	UNE-EN-ISO 10545-14: 1998	>3
Non-Slip Value	DIN51130:2014 ANSI A137.1:2012	R10 Class2 DCOF>0,42